Supplement Dosing Recommendations for Maximum Efficacy & Absorption

1000 mg	2-4 times a day
5000- 10000 IU	Daily for 2 weeks
100 mcg	Once daily
500 mg	Daily
1000 mg	Twice a day
1 TB	Twice a day
500 mg	Daily
450 mg	Daily
1 dropper	Twice a day
	5000- 10000 IU 100 mcg 500 mg 1000 mg 1 TB 500 mg 450 mg